Integra

20—

13

MitreForma Large Clamp
1

LIST OF SPARE PARTS

PARTS LIST
No. Code Name Part Qty.
01 MPLL-01 | Hand knod M10 female 02
02 MPLL-02 | Thread shaft A ( M10x340) 01
03 MPLL-03 | Thread shaft B ( M10x430) 01
04 MPLL-04 | Circlip 16 01
05 MPLL-05 | Pilot shaft A (@16 x 300 ) 01
06 MPLL-06 | Pilot shaft B (@16 x 390 ) 01
07 MPLL-07 | Locking lever 02
08 MPLL-08 | Compression spring 02
09 MPLL-09 | Small pad 01
10 MPLL-10 Big pad 01
11 MPLL-11 Cylinder head cap screw M6 x 20 01
12 MPLL-12 | Cylinder head cap screw M6 x40 01
13 MPLL-13 | Main body 01
14 MPLL-14 Hex Nut M6 01
15 MPLL-15 Guide slot 01
16 MPLL-16 |Tapping screw #3.5 x 20 02
17 MPLL-17 | Bar clamp 01
D 18 MPLL-18 | Washer @ 6 01
19 MPLL-19 | Hand knod M6 male 01
20 MPLL-20 | Plastic Plate 01




